 MITSUBISHI SEWING MACHINE PARTS CATALOG

Ivl@lE i DY-253

@ INDEX

1.4 1% 313 Dhereriini ATITI DBQ -+ v e e e s e e sttt et e e e e s e e e st G23- 1
2%-'—%\ 9'\—'0/\4%'39. ........................................ Needle bar & thread take up lever MEChANISIM «-rreeetessvisiieiiisttiianiaintiiariaa, G23- B
3_!: im .gﬁ .ﬂ. ............................................ Upper Shaft MEChANISI <« crerrrsrean et tis e e e ettt eaiaiaee G23_ 7
4. B% Bl B Qe Vertical shaft MeChanism ««-erreerrmorannneneii DT SR O G23- 0
B. AT, SR Rotating hook & feed MEGRANISM ++rrrrerererrmrmrrarnmeianiit s G23-11
6"":' iﬂi gﬁ % ............................................ L ower shaft MECHhaNISM -sa-crrrerre ettt sttt s s naes G23-13
7o B ) KRR, UPPEr fEEA MECRANIST) +++r++rrrrsrsersrsnesersuesra sttt G23-15
SiE L L M REVErSE |BVEr MBONAISIT = cerrenrrmsentenertamtntan et et reraerait i tiseisst s b rnssannrares G23-17
QIR T P HEAE Presser fOOt MEGHAMISIT =rxrrrrrrrterare ettt a i ta e te e e e ataraaiatae G23-21
10.4 ‘@B ;ﬂ% % .................................. Oil [UDFIGATION MECHANMISIT] *++vetererasrermssrnmmtmansneanieattetststsssntraesiaaaaaeasiaieaiiias G23-23
R - TR - P —" R B e T T S O T s e s R G23-25

MITSUBISHI ELECTRIC CORPORATION


estoque3
Note
IMPRIMIR COMO PAISAGEM


DY-253




G23-1

DY-253%

&4 ARM BED

39 38 37
|

34 33 32 31

30

29 28 27 26 25 24
o

Y AN

AR

19



i *

- : o = B = Remarks
LY 8 & 8 Name of Part
1 |M9 1110 002 W500294 e E 2 11/64(401X8 Screw
2 |MG 23C0 830X W220613-01 |@& R Face plate
3 |[MG 23C0 181~/ W461009-01 |*H 7 (7—L47) Arm thread guide{middle)
4 M9 1103 011w W502941 A M o+ ¥ 11/64(40)X7 Screw for Fig.3
901 |MG 23C1 210 x W456596 EREN Lk 1€ Sub upper thread tension regulator assembly
5 |MG 23CO0 553 4 W502017 F* @A F Bk Tension stud Fig.No.901 =& 4
6 |M9 1109 002, W500511 FE + 2 11/64(40)X7 Screw for Fig.7
7 |MG 23C1 181,./7W461082 khT(F—4LE) Arm thread guide{upper)
8 |MG 23CO 555 ~TW502732 iR F m Tension disc Fig.No.901=& 4
9 |[M9 1110 002 .+W500294 E 2 2 11/64(40)X8 Screw for Fig.12 ;
10 | MG 23C0 245 ] W502733 * A F /N 3 Tension spring Fig.No.901=& 4
11 |M9 1604 046>~ W501027-02 |# @@ F + v + 1/4(40) Tension regulating thumb screw "
12 |MG 23C0O 8804 W459356-01 |1# 7 % ‘ Arm side cover
13 MG 23C0 188 »W502793 #* I = Thread spool stand
14 | MG 23C0O 186 | W459374-01 |* i % Thread spool pin
15 |M9 1105 04577 B 503845 & b4 F 11/64(40)X5 Nut
16 W450620 it & # Name plate
17 | M3 5001 062> W461746 * ¥ E a 9 Screw for Fig.16
18 T— 4~y F(38) Arm bed assemby
19 [M9 5401 002 =] W460506 ¥ % U M22x18 Screw
20 |MG 23C0 143 A W502925-01, | & E(E) Qil pipe(upper)
21 | MG 23C0 144> W502925-02 | @ E(T) Qil pipe(lower)
| 22 [MF 60A0 2513 W469101 A Ah w7 Oil cap
23 W451064-47 | % # R Model plate
902 | MG 23C0 210 »{ W456591 T RAHEG Upper thread tension regulator assembly
24 W501027-02 (;R&BF + v b Tension regulating thumb nut Fig.No.902=%& 4
25 | MG 23C1 557 x| W461079-1 kOB OF o oF Tension releasing lever spring "
26 | MG 23C0 556 WA461065 m Eo i Tension releasing disc "
27 W502707 EE Tension washer "
28 ' MG 23C1 555 4 W502709 Bl ¥ m Tension disc(2) [
29 | MG 23C2 555 | W502708 F m Tension disc(1) "
30 W502716 7 x J b Washer(felt) ]
31 MG 23C1 553> W456592-01 |#H F 3 Tension screw stud i
32 W502710 BE T v oa Tension regulating bushing ]
33 | MG 23C0 187> W456593-01 & HER ¢ /¥ = Tension spring g
34 | MG 23C0 55724 W456597-01 | #2331 Jbsix Spring "
37 W456594-01 | 7 v L 2 Tension regulating bushing i
38 | M9 1508 001 B 509088 BEF ok 4 ¥ 15/64(28)X8 Screw
39 W502388-03 | % 2 )b A4 B Tension releasing pin Fig.No.902=& A

G23-2

DY-253




G23-3

DY-253%; ###4% ARM BED

903



i #
Fig. —ExfLI- K a—-F Remarks
S B L 2 & Name of Part
35 | MG 23C0 474X |W457517-01 [x ~ U (") Slide plate(right)
36 | M9 1207 002 <N W461723 = o ¥ 3/16(28)X8 Set screw
40 [MG 23C0 216 >|W457530-01 |k % =E£ K Upper thread guide
41 | MG 23C0O 101 X[W457515-01 | &t 1R Throat plate
903 | MG 23E0 470 /|W474365-G01| X ~ 1] #R(4H) Slide plate(left)complete
42 | M9 0602 002 7 Wb501567 I e 2 3/32(66)%X3 Screw Fig.No.903=& 4
43 | MG 23C0 471 >X|W502711 A AN RN F Spring for slide plate ] ‘
44 | M9 1207 002 X |W46113 i 2 L 3/16(28)X8 Screw :
45 | MG 23C0 473 D>X|W4b57516-01 [R ~ U M(E) Slide plate(left} Fig.N0o.903 =% A
46 |M9 1113 002 .| W500182 x e 2 11/64{40)X 15 Screw for Fig.2

G23-4

DY-253




G23-5

DY-253# &t#E. XU AE% NEEDLE BAR & THREAD TAKE UP
LEVER MECHANISM

69 70 71 72 74 75 77 76 "

~67 5
66 —
73 ! i%\s\
. 63 2 il-ll
904- ;
62 |§
60’/‘
58— |
L 57
59
(5
Uik
&2

48 47



P EDI A R EOSXAB> OFEX LD B RE RAD T .

LEVER MECHANISM fil
Fig. | #¥—EX&B&I—F | WM — K i t Phrk Remarks
No. Part No. Code No. B & & CUIREC Halk
47 |MG 23C0 662 7+WA456582-01 |$t#s 5041 F Needle bar crank guide
48 |M9 1110 002 /| W500294 E * < 11/64(40) X8 Set screw for Fig.47
49 |M9 0906 002 W500791 k3 E o 9/64{40)X4.5 Set screw for Fig.51
50 |M9 1501 003 | B 508963 AF o+ ¥ 15/64{28)x10 | Set screw for Fig.53
51 |MG 23C2 181 % | W502730 %ha(Etik A B) Needle clamp thread guide
52 W465212 &t DDx1 #25 Needle DD X 1(#25)
53 |MG 23CO 679 % | W456584 t i A Needle clamp
54 |MG 23C0 664 X | W502705 $t# 4 5 IL(TF) Needle bar bushing(lower)
55 |M9 1108 001 | B503846 S ik A+ 11/64{40)x5.5 | Set screw for Fig.64
56 |MG 23C0 325 X|W502717 = Ef) Needle bar connecting block
904 |MG 23E0 582 >L x B > (#0) Thread take up lever assembly
57 WA4B6581-01 | & # % = Needle bar holder Fig.No.904 =5 4
58 [M9 1251 002 | W20466-A E T ¥ 3/16(32)%12 Set screw for Fig.57 2
59 |MG 23C0 660 24 W456580-01 |3t ¥ Needle bar
60 W456583-01 |2 5>onvk Needle bar connecting link Fig.No.904 =3 4
61 M9 1210 002 W501247 T * 2 3/16(28)X10Q Set screw for Fig.72
62 |M9 1181 003 2YW502725 A F 3 (%) 11/64(401X13.5 |Set screw for Fig.59 Fig.-No.904-& 4
63 W456588-01 (EE 2 5 2 Thread take up lever link k
64 |M9 2001 001 = |W502218 B b A 3 5/16(24)X8 Set_screw for Fig.72
65 M9 0511 063 ><|W502731 i A, S <24 Thread take up lever hinge pin
66 W502706 X K > % I8 Thread take up lever link hinge pin Fig.No.904=-& 4
67 W456585 x E Thread take up lever e
68 [M9 1513 001 - | B 509060 B Lk X 22 15/64(281 %11 Set screw for Fig.70
69 M9 1106 001 ?\|B 509266 B oak X 32 11/64(401X4.3° [Set screw for Fig.70
70 MG 23C0 663 x|W456579-01 |#t# X ¥ JL(LE) Needle bar bushing{upper)
71 |MG 23C0O 740 »<|W502203 7 o L F Felt
72 |MG 23C0O 383 >{W456589-01 |7 S5 » & Needle bar crank
73 [M9 0601 002 ¥|W502723 x P < 3/32(521X6 Set screw for Fig.72 Fig.No.904=& 4
74 |M9 1802 006 .~|B 503851 ¥ % F 3 2 9/32(281x14 Set screw for Fig.72
76 |M9 1513 001 —|B 509060 B a4 2 15/64(28)%11 Set screw for Fig 76
76 |MG 23C0 232 > |W45659-01 |8 X & JL(E) Arm_shaft bushing(left)
77 |MG 23C1 740 >X{W502486 A Felt

G23-6

DY-2563




G23-7

DY253% Lt#E4s UPPER SHAFT MECHANISM

9?5

I
78 79 80 81 82 83 84

D'% o

\

9

a4

s

97
98
99
100

&

112 111 110 109 108 107 106 1056 104 103 102 101



i *
Remarks
i —EZX8HEI—F #a-—-F
ilillg.. b %i’:ﬁﬁz. * iCodEl No. & dh ] & tams of Bard
78 | MG 23C0 230.°<| W322765-01 | £ 2] Arm shaft
79 | MG 23C0O 331 >*| W456598-01 | & t = (& Bevel gear for arm shaft
80 | M9 1602 002 X| W502703 + * L 1/4{40) X9 Set screw for Fig.79
905 | MG 23E0 490 »¢ AKX ) B Feed cam assembly
81 | M9 1107 002 <| W500092 s e Z 11/64(40)X5.5 Set screw for Fig.85 Fig.No.905-% 4
82 | M9 1504 002 2| B 508963 F 2 ¥ 15/64(28)x10 Set screw for Fig.85 " :
83 W46§E7 B & Washer for Fig.82 "
84 | M9 1203 004 X| W500442 KX ) AE R 3/16(28)X24 Thumb screw for feed cam "
85 WA460576-01 | KFHE ) BHE & Feed cam regulator y
86 W460577-01 | K E % Y A L Feed cam "
87 | MG 23C0 352 ¢ | W459362 h b d - Collar
88 | M9 1516 001 | W500006 B kxR 165/64(28)X15 Set screw for Fig.87
89 | M9 1504 002 ¥] B 508963 I A ¥ 15/64(28)X10 Set screw for Fig.91
90 | M9 1513 001 2X| B 509060 SRS Lk A 3 Y 15/64(28)x11 Set screw for Fig.93
91 | MG 23CO0 461 X | WA59318-01 | L TF #E W) h 4 Feed lifting cam
92 | MG 23C1 740 x| W502486 7 T N b Felt
93 | MG 23C0 233 W459322-01 | L& < % L{E) Arm shaft bushing(right)
94 | M9 1802 002 > | W462896 I e 2 9/32(28)X16 Set screw for Fig.95
95 | MG 23C0 682 X[ W322766-01 | /v X = 3 Balance wheel
96 | M9 2202 003 X| W500246 LF x 2 11/32(28)%17 Set screw for Fig.95
97 | MF 60A0 700 | W500836 . /N ES Spring for Fig.98
98 | MG 23C2 740 >%| W500738-02 |7 = I _F Felt for Fig.101
99 | MF 60A0 700 .~ W500836 A = Spring for Fig. 100
100 | MG 23C2 740 %< |W500738-02 |7 = /& + Felt for Fig.102
101 | MG 23C0 385 | W322770-01 | 7520y FMET) Feed rock shaft connecting rod(front)
102 | MG 23C0 386 X W322767-01 |75>70v b KE) Feed rock shaft connecting rod(back)
103 | M9 1602 002 W502703 E =l 2 1/4{40) X9 Screw for Fig.115
104 | MG 23CO 5271 X[ W457538-01 B &j £ & JL(L) Feed lifting rock shaft bushing{upper)
106 | MG 23C0 520 W457501-01 | B B Feed lifting rock shaft
106 | M9 1602 002 M Wb02703 i T 2 1/4(40)X9 Screw for Fig.112
107 | M9 1573 G017 _~] B 509060 R ik 432 15/64(28) <11 Screw for Fig.110
108 | M9 1602 002 W502703 B ki 2 1/4(40) X9 Screw for Fig.109
109 | MG 23C0 334 X [W457503-01 | % & =(Z&T) Bevel gear({lower)
110 | MG 23C0 522 X[ W459371-01 |28 X 5 L(T) Feed lifting rock shaft bushing(lower)
111 | MG 23C3 740 X/ W500043-02 |7 = I b Felt )
112 | MG 23C1 3562 W502001-02 | # e . Collar
G23-8 DY-253




_ G23-9
DY-253% 24 VERTICAL SHAFT MECHANISM

-
12)

Wt
Y

115 114



Remarks

Fig. | #+—Ex®HKRI—FK | WM 21— K
No. Parr No. Code No. a8 & # Name of Part
113 | MG 23C3 740} wW500043-02 (7 = I } Felt
114 | M9 1513 001 /B 509060 Sk X3P 16/64(28) %X 11 Screw for Fig.104
115 | MG 23C0 33 W457502-01 |[# i $H(B#ht) Bevel gear{upper)
[ )

G23-10

DY-253




G23-11

DY-253f #H~<. xYi#HE ROTATING HOOK & FEED MECHANISM

140 141 142 143 144 145 146 147
\

132 131 130 129 128 127 126 125 124 123 122 121 120 119 118 116

‘906



Remarks
: - g2a—-FK a— F
e B 8 % Name of Part
(176 |MG 23E0 121X L A€ :)) Rotating hook assembly
906 | MG 23E0 616 © H w8 (M) Rotating hook positioner assembly
117 |MG 23C0 781 X|W457544 h v R T A Rotating hook positioner Fig.No.906 =% 4.
118 | MG 23C0 285 x| W457554-01 |X ¢ & X % I Feed lifting rock shaft bushining
119 [M9 15602 002 | W500509 b EX ¥ 15/64(28)%12 Screw for Fig.118
120 | M9 2051 003 ¢ |W502313-02 |# F =+ 2 5/16(24)X26 Screw for Fig.117
121 [M9 1506 002 > W500ﬂ33-01 I 2 ¥ 15/64(28)X14 Screw for Fig.122
122 |MG 23C0 276 x | W457520-01 | =Y & (LETE) () Feed lifting rock shaft crank
123 |M9 1108 002 »|B 509289 ¥ * Y 11/64(40) X7 Screw for Fig.126 Fig.No.SOGZ’é“L
124 |MG 23C1 326x | W449955-02 | A& L] Square block Fig.No.122=% A
125 | M9 0606 063 X | W502057 = u] & Square block set pin #
126 | MG 23C0 1922< [W502719 R A T Spring Fig.No.906=§ A
127 |M9 1506 001 «|B 509087 BB+ 1k 4+ ¥ 15/64(28)X7 Screw for Fig.117 "
128 | MG 23C0 257 « | W457545 h v B T B Rotating hook positioner crank "
129 | M9 0709 063 x| W502720 i =4 P Set pin for Fig.128 "
130 | M9 0402 063 < | W502721 h oL oA B Set pin for Fig.132 "
131 | M9 0909 003 W501901 OF F P 9/64{40)X6 Screw for Fig.132 "
132 [ MG 23C0 258 »<| WA457548 xR N R Rotating hook positioner spring "
133 [M9 1502 002 .7 [ W500509-02 |F = L 165/64(28)X12 Screw for Fig.134
134 | MG 23C0O 285 W457564-01 | Y &4 £ & L Feed rock shaft bushing(left)
135 | MG 23C0 278 >< W459308-01 |&=HBE(KF. &) Feed rock shaft crank(left)
136 |[M9 1603 003 ./ | W501009 L OFE x P 1/4{24)X16 Screw for Fig.1356
137 M9 1204 003 > | B 508978 L F o+ ¥ 3/16(28)x12 Screw for Fig.138
138 |MG 23C0 229 X|W457542.01 (A # < 1k A Rotating hook positioner
139 [MG 23C0 283 x| W502779 A Feed bar shaft
140 [M2 1108 002 | B 509289 & e 2 11/64(40)X7 Screw for Fig.135
141 |M9 1506 001 -~ | B 509087 Bk X 15/64(28)X7 Screw for Fig.146
142 |MG 23C2 352> |B 422844-02 |4 7 = Collar for Fig.139
143 |M9 0906 002 .~ W500791 F Ed ¥ 9/64(40)X4.5 Screw for Fig.135
144 | MG 23C0 104 »{W322769-01 |3 ] Feed dog
145 |M2 0912 002 W500713 E = 2 9/64{40)X8.5 Screw for Fig.144
146 |MG 23C0 281 5~|W322768-01 |:% ‘) = Feed bar
147 h3Ey b3 Screw for Fig.116 Fig.No.116=& 4

G23-12

DY-253




G23-13
DY-253% T##4% LOWER SHAFT MECHANISM

148 149 150 151 152 153 154 155 166 157 158 159 160 161 k‘162 163 164 165




XCY 232K FIE4) YAOWNIDD JEATLEZLALILN) O ) ) ) 0 ) T LT i te, ]

il sl ol o o SR el S

1 £

ig. —EZAEZa—F | 3 a-— K Remarks
| T e | buiame. I Name of Part
148 | M9 1513 001 .~[.B 509060 SEF ik A 32 16/64(28)X 11 Screw for Fig.150
149 | MF 60A0 740 | W500042 7 oz W b Felt
150 | MG 23C0 451 | W459371-02 | T 8 X % L (&) Rotating hook shaft bushing{left)
151 | MG 23C0 450 > W457506-01 | F 2] Rotating hook shaft
152 | MG 23C0 491 > W461012 K F ZE U W Feed rock shaft
1563 | M9 1603 003 - W501059-01 OF x  1/4(24)X16 Screw for Fig. 158
164 | M9 1111 001 > B 503852 BF kAR 11/6440)X10 Screw for Fig.155
165 | MG 23C0 453 x| W502718 Toh % % I(F) Rotating hook shaft bushing{middle)
156 | MG 23C1 465 | W457550-02 | E#AEEYECE) . Feed lifting connecting crank{right)
157 | M9 1203 002 -<| B 509178 b i 2 3/16(28) X156 Screw for Fig.156
1658 | MG 23C0 279 % | W459372-01 |# ¢ BR(KkTH) Feed rock shaftiright)
159 | M9 1603 003 | W501009 A FE Oox L 1/4{(24)X16 Screw for Fig.168
160 | MG 23C0 285 X | W457554-01 | Y B X 5 JL Feed rock shaft crank bushing
161 | M9 1502 002 7~| W500509-02 | b T 15/64(28)x12 Screw for Fig.160
162 | MG 23C1 352 7| Wb02001-02 | # 2 - Collar for Fig.151
163 | MG 23C3 740 2| W500043-02 | 7 = )L F Felt for Fig.165
164 | M9 1602 002 ».| Ws02703 3 s  1/4{40) X9 Screw for Fig.162
165 | MG 23C0 452 »/| W457538-02 | F 8 4 # L(H) Rotating hook shaft bushing(right)
166 | M9 1513 001 7| B 5609060 BHF vk A 32 15/64(28)X11 | Screw for Fig.165
167 | MG 23C0 332 ¥ | W457507-01 | % #§ =(TF&h) Bevel gear for lower shaft
168 | M9 1602 002 ¥ | W502703 EF‘ 2 2 1/4{40) X9 Screw for Fig.167
169 | M9 0902 060 »| W501107 et > 9.563¢X18 Set pin for Fig.170 .
170 | MG 23C0 277 ¥°| W462645 = Y m(ETAH) Feed lifting rock shaft crank(right)
171 | M9 1502 002 ":‘ W500509-02 | T v 15/64(28)x12 Screw for Fig.170
172 | M9 1502 002 /| W500509-02 | Ed 2 15/64(28)x12 Screw for Fig.173
173 | MG 23C0 285 | W457554-01 |% ) 84 X % )L Feed lifing rock shaft crank bushing(right)
174 | M9 1108 002 B 509289 F s 2 11/64(40) X7 Screw for Fig.169
175 | MG 23C0 460 | W461013 £ T & ) @ Feed lifting rock shaft

G23-14 DY-253




G23-15

DY-253%F LtE#xY## UPPER FEED MECHANISM

205 206 207 208 209 210 211 212 - 213




- .

fié

3 = = 5 i Remarks
';Jlg.' #_ﬁrf’sﬁf— " i!(:Jr:}cu? 6, 2 & & Nams ioF Falt

178 | M9 1601 045 W501989 7+ P b 1/4(24)X3.5 Nut for Fig.193

179 | M9 0607 050 .~ W462759 E & M6 Washer for Fig.178

180 | MG 23C0 464 X W464054 & 1) B EEAREE) Feed rock shaft crank{left)

181 | MG 23C0 296 »<| W502715 E=HUEZIER Walking foot guide link ¥
182 W502794 ! Walking foot guide bushing

183 | MG 23C0 294 x| wW457549 % Y i Walking foot

184 | MG 23C0 295 x| W3245 * ) B X T Walking foot guide supporter
1785 | M9 1108 002 1 B 5092 F * <~ 11/64(40) X7 Screw for Fig.183

186 | MG 10BO 910 /1 W457552-01 1) b 7 Walking foot guide link

187 | M@ 1602 015.¢[ W501245 B A E x 2 1/4(24)X18 Screw for Fig.186

188 | M9 1601 045 - W5019389 o5 v b 1/4(24)X3.5 Nut for Fig.191

189 | M2 1110 002 .| WE00294 F =0 2 11/64(401X8 Screw for Fig.181

190 | M9 1503 045 X | wW501843 + v b 15/64(28)X5.5 Nut for Fig.194

1817 [ M9 1602 015 <] Ws501245 B ff F x ¥ 1/4(24)X18 Screw for Fig.186

192 | M9 5005 063 /| W464052 a [w] ] Feed connecting rod

193 | MG 30BO 411 | W443980 | n] Slide block

194 | M9 1507 015 _/| W466842 B {4 F = ¥ 15/64(28)%23.5 | Screw for Fig.195

195 | MG 23C0 950 x| W459317-01 | I N - Feed connecting rod

196 | MG 23C0 226 X | W502714 & A &, Prop up washer Fig.199

197 W502412 x 2] & Bell crank pin clamp Fig.No. 199 =% 4
198 | M9 1213 015> | W501569 B T F * ¥ 3/16(28)x14.5 | Bell crank screw

T99 | MG 23CO0 157 7| W502712 E ) 3 Bell crank pin

200 M9 1210 002 _W501247 x B 2 3/16(28)X10 Screw for Fig.202

201 | M9 1210 002 W5E01247 B = L 3/16(281x10 Screw for Fig.202

202 | MG 23C0 910 »{] w457526 1) P z * | Feed lifting rock shaft link

203 | MF 40AT1 572 2 W446379-01 |V L& F /N3 Bell crank spring

204 | MG 23C0 763 | W457527-01 |~ 7> 7 Bell crank

205 | MG 23C0 462 ¢~ W4567525-01 | =Y BW{EHETE Upper feed lifting rock shaft crank(left)
206 | M9 1110 002 - W500294 I =S 2 11/64{40)X8 Screw for Fig.207

207 | MG 23C0 261 %[ W4575-01 EEEER Presser regulating bracket

208 MY 2402 045 X[ B 509118 i+ y b 3/8(28)X5 Nut for Fig.209

209 | M9 2401 035 <[ W457536-01 | @ & * ¥ 3/8(28)X50 Feed regulating thumb screw

210 | M9 0401 061 .| Ws501209 F — 8 — K » 44X23X1/60 Taper pin for Fig.205

211 M9 1508 00T x| B 509088 B|S 1k A & ¥ 15/64(28)X8 Screw for Fig.212

212 MG 23C1 285 X| W457554-02 | % /) 8 X 7 )L Upper feed lifting rock shaft bushing({left)
213| M2 1508 001 x| B509088 B ok X P 16/64(28)X8 Screw for Fig.214

G23-16

DY-253




G23-17

DY-253% L5\ ## UPPER FEED MECHANISM

214 215 216 217 218 219 220 221 222 223 224 225 226 227 228

' Bb J2_ e 870300 ) pl




XKOY 237D 00K E)Y) OFPLROFELDLEZLAIIUND -~ o o

o~

AT A8 7

]
- & " % Remarks
vtk [RUSCF | & & & ame of par
214 |M9 0901 060 # | W501107 E > 9.63¢X25 Set pin
215 |M9 1502 002 | W500509 i + ¥ 15/64(28)x12 Screw for Fig.218
216 | MG 23C0 285-< |W457554-01 [¥ ) # + ¥ )L Upper feed lifting rock shaft bushing
217 |M9 1108 002 > | B 509289 F T ¥ 11/64{40) X7 Screw
218 |[MG 23C1 277 X |W462646-01 |# Y BW(LETH) Upper feed lifting rock shaft crank{right)
219 |MG 23E0 384 X W457522-01 |27 5> 270w |- Feed connecting crank rod
220 |MG 23C0 760 x| W457523-01 |fR 0 & Feed lifting eccentric
221 |[M9 1504 002 > |B 508963 3 e < 15/64{28)X10 Screw for Fig.220
222 |M9 1508 001 B 509088 BB+ b X 2 15/64(28) X8 Screw for Fig.224
223 |M9 1603 003 ] W501009-01 |[A F * < 1/4(24)X16 Screw for Fig.225
224 |MG 23C0 285 X |WAB7664-01 | Y @ X & Feed driving shaft bushing(right)
225 |MG 23C0 465 X | W457550-01 | EEAFEEYBR(E) Connecting rod hinge screw
226 |M9 1803 015~ W454870-01 |8 f+ F * & 9/32(28)x26.1 Screw
227 |MG 23C0 910 >*<|W322772-01 |Y > 4 Feed dring connecting link
228 |M9 1802 045 ~|B 508961-01 |+ Y b 9/32(28)x4 Nut for Fig.226
229 |M9 1803 015 W454870-01 |& T F x £ 9/32(28)%X26.1 Connecting rod hinge screw
230 |[M9 1802 045 /| B 508961-01 |7 v b 9/32(28) X4 Nut for Fig.229
231 |[MG 23C1 460 < | W461014 + W E F & Feed lifting rock shaft(upper)
232 [MG 23C0 467 ><|W457553-01 | &7k F % 1) i) Feed driving rock shaft{upper)
233 |MG 23C0 285 X [WA57554-01 [#% Y &8 X 7 1 Feed driving shaft bushing{left)
234 |M9 0401 061_~| W501209 F — /8 — F > 44%23%1/560 Taper pin for Fig.233
235 |M9 1508 001 ./|B 509088 . |88+ ik X = ¥ 15/64(28)X8 | Screw for Fig.233
G23-18 DY-253




G23-19

DY-253% & Li&\M&# REVERSE LEVER MECHAISM

236 237 238 239 240 241 242 243 244 245 246 247




OWHTDEDY BL 1K) YLV OF3D MLV IR LETIA NN

)

Fig. | ¥—ExXSBR1—FK | M- F = Remarks
No. Part No. Code No. £ | & Name of Part
236 | M9 0903 002 B 5092065 I S ¥ 9/64(40)X6.5 Screw for Fig.241
237 | M9 0703 060X W502921 =3 > 7.944%29 Pin
238 | M9 0604 060 .| W502791 E > 6.36¢X20 Pin for Fig.241
239 | M9 1101 030 W502032 N # oy E D 11/64(40)X19 Spring guide pin
240 | MG 23C0 572X | W461011 Vo &N % Spring _
241 | MG 23C0 322 X|w4610R0 B #1173 Reverse stitch lever
242 | M9 1502 045 >~ W501883 + ) b 16/64(28) X4 Nut
243 | MG 23C0 953 | W459357-01 | & & A Reverse stitch lever connecting Plate
244 | M9 1506 015 < W501246 Bt F x ¥ 15/64(28)X16 Screw
245 | M9 1202 045+ | W500001 ra L) b 3/16(28)xX 4 Nut
246 | MN 15A0 321 x| W459355-01 |& = # -+ #% Reverse stitch lever plate
247 | M9 1201 010 »¢| W501934 m e 2 3/16(28)X10 Lever plate screw
248 | M9 1506 001 .~ B 509087 BEF ik A 32 15/64{28) X7 Screw
249 | MM 11A0 352 < | W446142-01 | # > = Collar
250 | MG 23C0O 320" | W459373-01 |E < % 1 B Reverse stitch shaft
251 | M9 0507 065 W465218 E ¥ (£ X & 7 E shape stop ring
252 | MG 23C0 454 > | W502780 a9 Pin for Fig.2b4
253 | M9 1506 001 B 509087 B kAR 15/64(28) X7 Screw
254 | MN 15A0 323 X | W461018-0l. & = # 1 B Reverse stitch crank(right)
255 | MN 15A0 886 ><] W460582 1% ) Fe Bell crank
256 | MN 15A0 323 ><X| W461018-01 [:E = # 1 I Reverse stitch crank (left)
257 | M9 1109 001 .~ | W500985 BB ik A 22 11/64(40)X6.6 Screw for Fig.2b5
258 | M9 1202 001 »><| W500151 BMF kAR 3/16(28)X6 Screw for Fig.256
259 | M9 0903 060 >~ W461064 [ ~ 9.63¢X22 Pin for Fig.266
260 | MN 15A0 910~ W460584 ) > Z Connecting link
261 | M9 0707 063 % | W501015 = » 7.94¢X225 Pin for Fig.260
262 p::} = = Qil wick

G23-20 DY-253




G23-21

DY-253% #HALIF##E PRESSER FOOT MECHANISM

286 287 288 289 290 291 292 293 294 295 296 297 263 264 265 266 267 268 269 270

"é.s V) RO RNUNGPNTPHONDW 29,3 9,'W




L]

. = " — Remarks
I . Name of Part
263 | M9 1551 016 B 503843 BT L 2 2 16/64(24)X30 Screw for Fig.265
264 | MG 23C0O 729 »<| W459375-01 | & Y /¥ =x Spring for Fig.265
265 W322771-01 | ¥ L4 F 1 Knee lifter lifting lever link
266 | M9 1605 016 | B 509176-02 | EBx ff #L F * ¥ 15/64(28)X10 Screw for Fig.269
267 | M9 1251 045, B 509177-02 | + v b 3/16(32)X3 Nut for Fig.266
268 MG 23C0 591, [W461007-01 |¥ I # F Knee lifter rock shaft
269 | M9 1251 045 /| B 509147-02 | + 4 b 3/16(32)x3 Nut for Fig.270
270 | MG 23C0 593 x| W457521-01 |7 1 3| £ #& Lifting lever connecting rod
271 | M9 0605 060 » W461006-01 | & ¥ £ 4 E > 64X60 Knee lifter lever pin
272 | MG 23C0 720 x| Wh02926 E ¥ E 75 & Knee lifting lever plate
273 | MG 23C0 220 »{ W456595-01 [ E % 1 1 x Thread tension releasing guide
274 | MF 10A2 245 X | B 409092-01 |[MH % /v # . Spring for Fig.273
275 | M9 0903 033 X|W459391 Eox o 3 ¥ 9/64(40)X 12 Screw for Fig.273
276 | M9 1508 001 _~| B 509088 ik X T 15/64(28)X8 Set screw for Fig.278
277 | M9 0704 063 X |B503977-02 [T L4 > 7¢4X19 Presser bar lifter pin
278 | MG 23C0 252 X | W457532-01 |[#f# = L+ # Presser bar lifter
279 | M9 1112 002 /| W501889 F * 2 11/64{40)x12 Screw for Fig.280
280 | MG 23C0 256 X W457548-01 |## T E Presser foot
281 | MG 23C0 262 x| WA457528-01 | T ## _ Presser bar
282 | M9 1106 045 W500698 + v b 11/64{(40)X3 Nut for Fig.279
283 | MG 23C0 4755 |W457531-01 | X ~ ) E # Presser bar lifter bracket.
284 | M9 1203 002 >|B 509178 F * .Y 3/16(28)X15 Screw for Fig.289
285 | M9 1251 015 > | B 509180 BT F 2 2 3/16(32)X 6 Screw for Fig.283
286 | M9 1210 002 /| W501247 ¥ i 2 3/16(28)%X10 | Screw for Fig.289
287 M9 1111 0013<|B 503852 SHF T IE AR T 11/64{(40)X10 Screw for Fig.289
288 | M9 1103 045 » | W501528 + o) b 11/64{40)X3 Nut for Fig.287
289 | MG 23C0O 265 = [W457529-01 |3/ T # 7 Presser bar holder
290 | M9 4001 035 A|W457540-01 [ T 3@ & +  5/8(2B)xX49 . Presser regulating thumb screw
291 | M9 4001 045 x| W461008-01 |+ > b 5/8(28)x86 Nut for Fig.290
292 | MG 23C0 259 X|{W457541-01 |[# T N = Presser spring
293 | MG 23CO0 751 »|W502726 8 & E Presser bar slide
294 | M9 0304 060 ,7|W501874 [ > 39X 12 Pin for Fig.296
295 | M9 1110 002 | W500294 E > ¥ 11/16(40) X8 Screw for Fig.296
296 | MG 23C0 263 x |W457533-01 (I #H 7+ E£R Presser bar holder guide
297 | M9 1508 001 , |B 509088 B a4 F D 16/64(28) X7 Screw for Fig.265
~NY AN

D NN




vLE

ELE
[4%>

M) @ B @S &0 ATEIAE BEAIR I AIN A5 @A @7l el 5

\ \\\

.....

LLg

\ \ :
60€ 0lE 80f L0E 90¢€ S0€ 0 €0E€ ZOE 10E O0E 662 86¢

WSINVHO3IW NOILYOIHENT TI0 SHESE Ades2-

€C-€¢O




KAY 232FN “§IHY H L BUDA TN TIE TUOA NN

fi% #
= Remarks

ig. —EXBHI—F | EM - F ¢
o e Code No. =8 & & Hams iof' Pari
298 W444134 x sk Qil wick
299 | MF_10A0 731 - W446232 E= =g Oil pipe
300 [ M9 1110 002 /|W500294 I e 2 11/64(40) X8 Screw for Fig.301 %
301 | MG 23C0 689 X |W461024 WA T RIS pipe holder
302 | M9 0906 011 J)~|B 509269 A M x ¥ 9/64(40)X7 Screw for Fig.304
303 | MF B80A4 740 X|W500905 7 9 N b Oil felt
304 | MG 23C0 742 x |W4456 %0 7 % Qil reservoir cover
305 | MF 10E2 148 X{W464039 H E £ 254X100 Qil wick
306 | M9 1852 002 W601146 e ks ¥ 9/32(20)X16 Screw for Fig.307 Fig.No.907 =& 4«
907 | MG 23E0 711.X B oE A L(H) Arm shaft bevel gear box complete(upper]
307 WA456599 e #E FE(EXE) Arm shaft bevel gear box{left) Fig.No907 =& 4
308 | M9 1503 002 X|B 504000 e e £ 15/64(28) %5 Screw for Fig.307
309 | M9 0906 011 B 509269 oM P 9/64{40)X7 Screw for Fig.312
310 W457500 w F R Arm shaft bevel gear box(right) Fig.No.907 =& 4
311 | MF 60A4 740 X/W500905 7 T N b Qil felt :
312 | MG 23C0 742 x |W445619 7 4 Oil reservoir cover
313 | MG 23C0 139X |W447200-2 w5y 7 Oil reservoir
314 | MF 10E2 148 X|W464039 | E £ 2546100 Qil wick
315 | MF 60A1 689 X|W444233 WA TR — Qil pipe holder
316 | M9 1110 002 /|W500294 o | T ¥ 11/64{40) X8 Screw for Fig.315 :
908 | MG 23E0 712 X% O M T(l Hook shaft bevel gear box complate(lower)
317 | M9 1852 002 <« |W5011486 e +* < 9/32(20)X16 Set screw for Fig.319 Fig.No.908 =& L
318 | M9 1503 002 X|B 504000 I T < 15/64{28) X5 Set screw for Fig.319
319 W457505 w £ B/TA Hook shaft bevel gear box{right) Fig.No.908=& 4
320 W457504 W E R(TE) Hook shaft bevel gear box{left) Y
321 | MF_10A0 731/ |W446232 E-— L1 7 0il pipe
322 [ M9 1110 002 /|W500294 F * T 11/64(40)%8 Set screw for Fig.323
323 | MF 10A0 689 X/W444230 WA TR Y — Oil pipe holder
324 | MF 10E2 148 X|wW444138 B E £ 2.5¢4X240 Oil wick
325 | MN 10A1 691 KIW444122-1  [/¥ v % > “0’ring
326 | M9 1118 002 ¥ |B 509061 ¥ a 2 11/64(40)X10 Set screw for Fig.327
327 | MG 23C0 2503 [W502927 T ANy — 2 Qil gauge
328 | MN 10A3 742 AJwa444237-1 7 rd Cover
329 | MF 10E2 148 X W444138 h E £ 2.54X240 Oil wick
330 | M9 1110 002 —~ (W500294 F T 2 11/64(40)X8 Set screw for Fig.331
331 | MF 10A0 689 X |W444230 NA TR S — Qil pipe holder
332 | MF 10A0 731 -~ |W446232 EZ—WswA 7 Oil pipe
333 | MF 10A0 148 ¥ | W444138 A E £ 2.46X240 Qil wick

MG 23C0 147X, | W461023 B E T £ T Oil pipe holder

334

G23-24

DY-253




G23-25

(ITEMm*%E) ACCESSORIES BOX

DY-253%

=]
AR

118

o™~
Q
[o0]

807

806

n
Q
o«




NOLAID- B0 D0 DS B BRI BIED O:3 & /SN0 5 IR IR IR IDINENED I By DD EDED AR EDEREREDER IR D
fi& %
- : Remarks
_ —EZZBHI—F a2— K
FNE . P;:Bl?lg. " ilc:t:{:ig No. = & & Nams ‘of &t
800 | MF BOAO 749 JN P 833000X01 |[ff & & # Accessories box
801 | MB 02A0 608 | P 842003X01 FZa/8—(5) Driver(medium) 5
802 | MB 02A1 608 X | P 842002X01 F S A4 =) Driver(small)
803 | MG 23C0O 128 $t DDX1#25 Needle #DDX1 #256
804 | MG 23C0 123 X [W457514 R e P Bobbin
805 | MF 60A0 137 X[P 831081X01 [ = > Oil bottle
806 | MG 23C0 739 x |W502124 [ b B Table hinge
807 |MM 10A0 376 X|W322702H01 8 1.006mm Chain
820 | MF 60A0 608 ~|W319408 F5a/v—(X) Driver{large)
821 | MG 23C0 131 ¥ |W220633 bl = Qil guard
822 |MG 23E0 190 K % & £ 132K Bobbin winber
823 |[MG 23C0 748 »|W219080 B i Treadle plate
G23-26 =DY-253




